Covering Letter



KALLAPPANNA AWADE JAWAHAR SHETKARI SAHAKARI SAKHAR KARKHANA LTD.,

Hupari-Yalgud 416 203, Tal.: Hatkanangale, Dist.: Kolhapur (Maharashtra)
Phone (0230) 2450402 to 06 E-mail : kprisssk@gmail.com Website : www.kallappannaawadejawaharsssk.com

Ref. No. MFG/ ETP / £4Y  /2025-2026 Date: - 2 /05/2025

To,

The Regional Officer,

MoEFCC; Western Region (WCZ),
Ground Floor, East Wing,

New Secretariat Building,

Civil Lines, Nagpur — 440001.

Sub.: Submission of Six Monthly Environment Compliance report
for period October 2024 to March 2025 w.r.t Sugar Unit of
capacity 16,000 TCD - Kallappanna Awade Jawahar
Shetkari Sahakari Sakhar Karkhana Ltd., Hupari-Yalgud,
Tal.:Hatkanangale, Dist.: Kolhapur, Maharashtra State.
[...]
Februvary 2025) at locations viz. Pan Section & sugar house
4 [Condition No. IV
The National Ambient Air Quality Emission Standards issued by the Ministry vide |1. Presently, AAQM is done in Industry at 3 Locations namely - near the cane yard, near main gate, near ETP in the
G.S.R. No. 826(E) dated 16th November 2009 shall be followed. month of December 2023, January 2024, February 2024 & March 2024. Monitoring reports of the same is attached at
Annexure - XII
2. Also, AAQM is done in the nearby residential area - at 2 Locations namely - Downwind direction (Jangamwadi
village) & upwind direction (Talandage village) on 21.01.2025 as per CPCB & SPCB norms. Monitoring reports are
enclosed at Annexure - XII.
3. Workzone Air quality Emission monitoring has been done in crushing season of 2024-25( from December 2024-
Februvary 2025) at locations viz. Pan Section & sugar house
S Condition No. V
The overall noise levels in and around the plant area shall be kept well within the |Acoustic hoods are provided to noise-generating equipment. Also, PPEs are provided to workers working in noisy
standards by providing noise control measures including acoustic hoods, silencers, |areas. Overall noise levels in and around the plant area are maintained within the standards prescribed under the
enclosures etc. on all sources of noise generation. The ambient noise levels shall |Environment (Protection) Act, 1986, 1989 Rules. Monitoring reports are enclosed at Annexure - XIII.
conform to the standards prescribed under Environment (Protection) Act, 1986
Rules, 1989 viz. 75 dBA (day time) and 70 dBA (night time).
6  |Condition No. VI
The Company shall harvest rainwater from the roof tops of the buildings and storm|Rainwater harvesting is implemented on-site. The rainwater from Rooftops, Paved surfaces, and Unpaved surfaces
water drains to recharge the ground water and use the same water for the process |are collected in a tank and the harvested rainwater is used for gardening.
activities of the project to conserve fresh water.
7 |Condition No. VII
Training shall be imparted to all employees on safety and health aspects of Training sessions/workshops for employees on safety and health aspects are organized regularly.Also, medical
chemicals handling. Pre-employment and routine periodical medical examinations |[examination is arranged for all employees once in a year. Onsite record of the same is maintained. Latest health
for all employees shall be undertaken on regular checkup report dated 09.09.2024 to 08.09.2025 is attached at Annexure -XIV.
basis. Training to all employees on handing of chemicals shall be imparted.
8  [Condition No. VIII

The company shall undertake all relevant measures for improving the socio-
economic conditions of the surrounding area. The activities shall be undertaken by
involving local village and administration.

Industry has allocated Rs. 500 Lakhs funds towards Corporate Environmental Responsibility (CER) activities Corporate
Environmental Responsibility is being implemented in phase-wise manner. CER attached at Annexure-VII.




Condition No. IX

The company shall undertake ecoBdevelopmental measures including community
welfare measures in the project area for the overall improvement of the
environment.

Industry has allocated Rs. 500 Lakhs funds towards Corporate Environmental Responsibility (CER) activities Corporate
Environmental Responsibility is being implemented in phase-wise manner. CER attached at Annexure -VII.

10

Condition No. X

The company shall earmark sufficient funds towards capital cost and recurring cost
per annum to implement the conditions stipulated by the Ministry of Environment,
Forest and Climate Change as well as the State Government along with the
implementation schedule for all the conditions stipulated herein. The funds so
earmarked for environment management/ pollution control measures shall not be
diverted for any other purpose.

Compliance strictly followed. The company is complying with all the environmental protection measures and
safeguards and implemented all the recommendations made in EIA/EMP Details are enclosed at Annexure- VII.

11

Condition No. XI

A copy of the clearance letter shall be sent by the project proponent to concerned
Panchayat, ZillaParishad / Municipal Corporation, Urban local Body and the local
NGO, if any, from whom suggestions/ representations, if any, were received while
processing the proposal.

Copy of Environment Clearance Letter was submitted to Grampanchyat — Mouje Rendal & Grampanchyat — Mouje
Yalgud Taluka — Hatkalangale, Kolhapur on 05.12.2020. Also industry submitted granted EC to Hupari Nagar parishad
& Chief Executive officer Kolhapur on 05.12.2020.The Acknowledgement copies of same are enclosed at Annexure -
XV.

12

Condition No. XII

The project proponent shall also submit six monthly reports on the status of
compliance of the stipulated Environmental Clearance conditions including results
of monitored data (both in hard copies as well as by eBmail) to the respective
Regional Office of MOEF&CC, the respective Zonal Office of CPCB and SPCB. A copy
of Environmental Clearance and six monthly compliance status report shall be
posted on the website of the company.

The industry regularly submits Six Monthly Compliance Report. Latest six-monthly compliance report was submitted
for period April 2024 to September 2024 on 25.11.2024. An email copy of the Acknowledgement is enclosed at
Annexure - XVI The same report is uploaded on company’s website http:/www.jawaharsugar.com.

13

Condition No. XI11

The environmental statement for each financial year ending 31st March in Form-V
as is mandated shall be submitted to the concerned State Pollution Control Board
as prescribed under the Environment (Protection) Rules, 1986, as amended
subsequently, shall also be put on the website of the company along with the
status of compliance of environmental clearance conditions and shall also be sent
to the respective Regional Offices of MoEF&CC by e-mail.

The environmental statement for each financial year ending 31st March in Form-V is submitted to the State Pollution
Control Board as prescribed under the Environment (Protection) Rules 1986, and amended subsequently. The
environmental statement of year 2024 dated on 11.07.2024 is enclosed at Annexure - XVII.

14

Condition No. X1V

The project proponent shall inform the public that the project has been accorded
environmental clearance by the Ministry and copies of the clearance letter are
available with the SPCB/Committee and may also be seen at Website of the
Ministry at http://moef.nic.in. This shall be advertised within seven days from the
date of issue of the clearance letter, at least in two local newspapers that are
widely circulated in the region of which one shall be in the vernacular language of
the locality concerned and a copy of the same shall be forwarded to the concerned
Regional Office of the Ministry.

On 05.12.2020, the industry published newspaper advertisements in two local newspapers i.e. Marathi newspaper
(Tarun Bharat) and English newspaper (The Time of India) which are widely circulated in the area. The advertisement
copy is attached at Annexure -XVIIl.

15

Condition No. XV

The project authorities shall inform the Regional Office as well as the Ministry, the
date of financial closure and final approval of the project by the concerned
authorities and the date of start of the project.

The date of financial closure in connection with the Industrial Project is 31stMarch.

16

Condition No. XVI

This Environmental clearance is granted subject to final outcome of Hon’ble
Supreme court of India, Hon’ble High Court, Hon’ble NGT and any other Court of

Law, if any, as may be applicable to this project.

Noted




Annexures mentioned in EC



Sugar Factory ETP

Anaerobic
Digester —|

Annexure- I

Effluent
UASBR
3
1430 M3/D 11 M@ x
) o 7.5 SWD
Bar Screen | f O & G Separator S 95‘23“';”? Ta3n::/| 5 ig“sal'zlai";n -l:rIUI( S
10x3x2.5M (16X6X2.75M) £ XJ.2X 5% =) X
Anaerobic
. 1 Digester —lI
v UASBR
Sec. —> 18 M@ x9.5
Clarifier -I SWD
(10 @ x3M Diffused Aerator - | Pl
e Y e , Pre-aeration Sludge Degasifier Tank
X | < Tank < Separator €— (6.5%7 x4 M) <
! v (6.5 x 7 x 4M) (8.5 x 7 x 4M) < o
1 1
! Clarifier -l e e————————— | I
(14 M @ x Diffused Aerator - I T TS R 1
! ssmswp) /S| @3x12xam) [ : : :
1
| |
1 1
! 1
L Y o ! Sludge Drying Beds (4 Nos.)
(12 x 10 M)
@ @ @ Treated Wat No Parameter Inlet Outlet
reated Water
N Storage Tank LS Sump=2Nos. > Greenbelt of 1 pH 5-6 7-8
(5.2x3x3 M) Industry
_> @ @ (10 x 4 x 2.5M) 2 cob 2000-2500 <250
3 BOD 1000-1500 <100
4 TDS 1800-2200 <2100
5 SS 250-300 <100

All parameters except pH are in mg/lit.



Equinox
Typewritten text
Annexure- I


Photo

|_|f"' !

,m,‘i_..-‘ e
=

Sludge Separﬁr m

L -

II'

Diffusedieration Tank -




Sugar Factory ETP

Secondary Clarifier

mﬁ il i i i




Photographs of Sugar Factory ETP

ated Carbon Filters OCMS (Sensor)




Sewage Treatment Plant

Inlet . .
150 M?3/Day Bar Screen 0&G Equalization | Pump Sedslzqir;:iit;n “ Anaerobic Contact
—>| Chamber > Chamber > Tank —— > CI‘Fl)amber —> Media Chamber
2X1.5X1M) 2X1.5X1M) (4X4X2M) o (2.7 M3)
A
: Recirculation Line
1
Treated Water Tank | Disinfection Sedimentation ) Moving Bed
To Reuse «<— 3 < Chamber < Chamber < Chamber
(3X3X2 M3 3
(0.06 M3) (1.3 M3) (2.5 M3)
No | Parameter | Unit Inlet Outlet .
1 oH 6.0-85 60-85 |
2 COD mg/lit 400-500 <50 \
3 BOD mg/lit 250-300 <10 .ﬁ_
4 TSS mg/lit 150 - 250 <30 '-l
5| 0&G |mg/lit|] 20-30 <10 -

= Expeditious treatment; easy maintenance
= Energy-saving

®* Most updated automated manufacturing technology
= Stable high-quality FRP material




Johkasou STP Treatment Process

O’"."i"’"@ Aeration Blower

6

Separatmn .[h e

Re- chutahon ﬂ
] o

Disinfection

Aeration |I
Chamber ‘i'j,. _
#EMIBBR} b e i

__i_'p: | Sedimentation

b O T
.ﬂ. A h
" Anaerabic
= ' Contact Media I
Sedimentation 1|  Chamber ||
i 3
Unit MOC Process Description
Separation & Sedimentation Chamber | FRP |Suspended Solids (SS) are separated.

Organic matters are anaerobically

Anaerobic Chamber FRP
decomposed.
Moving Bed Chamber FRP |BOD content reduced by continuous aeration.
Sedimentation Chamber ERP SS ar'e settled and clear treated water is
obtained.
Disinfection Chamber ERP Treated Water is disinfected by Disinfection

agent.

Sludge Re-circulation Arrangement

Sludge from 2nd Sedimentation Chamber is
recirculated to the 1st Sedimentation
Chamber.

Technological Frame Work

Technology approved by
National Jal Jeevan

Mission.

Technology Approved by
Cll (Confederation of
Indian Industry)

No COVID-19 Trace
observed in outlet water

6




Photographs of STP




A-7/2/C-11, Capital City, Talwade - Chakan Road, Chakan MIDC, PH-IV,
Village Nighoje, Tal, Khed, Dist. Pune-410 501, Maharashtra

Mob+ 9545084620, 8421365421 CIN No. : U74900PN2013PTC149666
E-mail : environsafetyeng@gmail.com, gesec12@gmail.com

Recognised by Ministry of Environment and Forests (MoEF) / Central Pollution Control Board Govt. of India [CP.C.B.]“
150 9001:2015, 1SO 45001 : 2018 and ISO 14001 : 2015 Certified Company

GREEN ENVIROSAFE

Engineers & Consultant Pvt Ltd.

TEST REPORT
Test Report No: GESEC/PRO/WW/2024-2025/02/183 | Report Date 17.02.2025
Sample ID : GESEC/PRO/WW/2024-2025/02/183 Sample Details ETP Inlet
Type of Sample Waste Water
Name & Address of the Customer: Volume Of Sample 1 Lit plastic bottle
Sample Status Sealed
M/s. Kallappanna Awade Jawahar Shetkari Sahakari Sample Collected By GESEC
Sakhar Karkhana Ltd., Date of Sample Collection 11.02.2025
Hupari-Yalgud, Tal: Hatkanangale, Dist: Kolhapur sample Receipt Date 12.02.2025
(Maharashtra) Analysis start Date 12.02.2025
Analysis End Date 17.02.2025
Parameters Results Unit Standard Method
pH 3.27 - APHA 4500 H+,B 23rd Edition.2017
Suspended Solids (SS) 194.58 mg/lit APHA 2540 D 23" Edition:2017
Total Dissolved Solids (TDS) 2651.34 mg/lit APHA 2540,C,23rd Edition, 2017
Chemical Oxygen Demand (COD) 3187.05 mg/lit USEPA 410.1
Biochemical Oxygen Demand (BOD) 1060.75 mg/lit USEPA NERL 405.1
Chlorides as Cl- 562.10 mg/lit APHA 4500-CI-B 24 th Edition:2023
Sulphates as SO4~ 401.93 mg/lit APHA 4500-504 E 24 th Edition:2023
Oil & Grease 16.00 mg/lit APHA 5520 D 24 th Edition:2023
f ,
2 X = Mr. Vinod Hande
S . Qr/ (Technical Manager)
R »,/ Reviewed & Authorized By
***END OF REPORT***  —_ Page 1 0of 1

Terms and conditions

1. The report refers only to the sample tested and does not apply to the bulk,

2. The results shown in this test report may differ based on various factors including temperature, humidity, pressure, retention time, etc,

3. Thetest report cannot be reproduced wholly or in part and cannat be used for promotional or publicity purposes without the laboratory's written consent,

GESEC.
4. samples will be retained for seven (7) days after the analysis is completed. Longer retention periods can be arranged upon the customer's request.

5. We strictly maintain the confidentiality of all test results of the sample(s) collected by us/ supplied by the customer and do not reveal them to third parties
unless required by the statutory or legal requirement.
6. If on-site there is no proper sampling location, Source, or port available the results of testing are not challenged.

7. MoEF approved Lab by Govt. of India. Till 28/02/2026 and NABL approved by the Quality Council of India. till 28/02/2026.



A-7/2/C-11, Capital City, Talwade - Chakan Road, Chakan MIDC, PH-IV,
GREEN ENVIROSAFE Village Nighoje, Tal. Khed, Dist. Pune-410 501, Maharashtra
Mob+ 9545084620, 8421365421 CIN No. : U74900PN2013FTC149666
E-mail : environsafetyeng@gmail.com, gesec12@gmail.com

Engineers & Consultant Pvt Ltd.

Recognised by Ministry of Environment and Forests (MoEF) / Central Pollution Control Board Gowt. of India (CPCB)
IS0 9001:2015, ISO 45001 : 2018 and 1SO 14001 : 2015 Certified Company

TEST REPORT
Test Report No: GESEC/PRO/WW/2024-2025/02/184 | Report Date 17.02.2025
sample ID : GESEC/PRO/WW/2024-2025/02/184 Sample Details ETP Outlet
Type of Sample Waste Water
Volume Of Sample 1 Lit plastic bottle
ijeKS;IAddress of thedCujstumher: et . sample Status Sealed
:/alksr;araK:rk::;:r;aL:\::a e Jawahar Shetkari Sahakari sample Collected By | GESEC
Hupari-Yalgud, Tal: Hatkanangale, Dist: Kolhapur Date of Sample Collection 11.02.2025
(Maharashtra) Sample Receipt Date 12.02.2025
Analysis start Date 12.02.2025
Analysis End Date 17.02.2025
Parameters Results MPCB LIMIT Unit Standard Method
pH 7.59 6.5-8.5 - APHA 4500 H+,B 23rd Edition.2017
Suspended Solids (SS) 43.01 100 mg/lit APHA 2540 D 23" Edition:2017
Total Dissolved Solids (TDS) 1079.5 2100 mg/lit APHA 2540,C,23rd Edition, 2017
Chemical Oxygen Demand (COD) 64.17 250 mg/lit USEPA 410.1
Biochemical Oxygen Demand (BOD) 23.00 100 mg/lit USEPA NERL 405.1
Chlorides as Cl- 169.35 600 mg/lit APHA 4500-CI-B 24 th Edition:2023
Sulphates as SO4 -- 114.67 1000 mg/lit APHA 4500-SO4 E 24 th Edition:2023
Oil & Grease BDL 10 mg/lit APHA 5520 D 24 th Edition:2023
Remark:
> BDL - Below Detectable Limit.
> All parameters are within the MPCB limit.
A o
Mr. Vinod Hande
(Technical Manager)
Reviewed & Authorized By
***END OF REPORT*** Page 1 of 1

Terms and conditions

1. The report refers only to the sample tested and does not apply to the bulk.

2. The results shown in this test report may differ based on various factors including temperature, humidity, pressure, retention time, etc.

3, The test report cannot be reproduced wholly orin part and cannot be used for promotional or publicity purposes without the labaratory's written consent,
GESEC.

4. samples will be retained for seven (7) days after the analysis is completed. Longer retention periods can be arranged upon the customer's request,

5.  We strictly maintain the confidentiality of all test results of the sample(s) collected by us/ supplied by the customer and do not reveal them to third parties
unless required by the statutory or legal requirement.

If on-site there is no proper sampling location, Source, or port available the results of testing are not challenged.